Owner’s Manual

Fixed Wall Mount
for Flat and Curved Screens -
Security Version

Model: DWFSC3780MUL

Espanol 9 ¢ Francais 17 * Pycckuu 25 ¢ Deutsch 33

%\ 300x300 / 400x200 / 80”
St/ 400x400 / 600x400 MAX

f N\
PROTECT YOUR INVESTMENT! EEE ]
Register your product for quicker service and ultimate peace of mind. . ;
You could also win an ISOBARGULTRA surge protector—a $100 value! ““""_.. . R F
www.tripplite.com/warranty Lad 1 i“ [=]
L J

n\w; 5
anu

Manufacturin g
Il

Excellence.

TRIPP-LITE

1111 W. 35th Street, Chicago, IL 60609 USA * www.tripplite.com/support
Copyright © 2018 Tripp Lite. All rights reserved.



Important Safety Instructions

NOTE: Read the entire instruction manual before you start installation and assembly.

/\ WARNING

Do not begin the installation until you have read and understood the instructions and warnings contained in this manual. If you have
any questions regarding any of the instructions or warnings, please visit www.tripplite.com/support.

This mounting bracket was designed to be installed and utilized ONLY as specified in this manual. Improper installation of this
product may cause damage or serious injury.

This product should only be installed by someone of good mechanical ability, with basic building experience and a full understanding
of this instruction manual.

Make sure that the mounting surface can safely support the combined load of the equipment and all attached hardware and
components.

If mounting to wood wall studs, make sure that mounting screws are anchored into the center of the studs. The use of a stud finder
is highly recommended.

Always use an assistant or mechanical lifting equipment to safely lift and position equipment.

Tighten screws firmly, but do not over-tighten. Over-tightening can damage the items, greatly reducing their holding power.

This product is intended for indoor use only. Using this product outdoors could lead to product failure and personal injury.

Warranty & Product Registration

5-Year Limited Warranty
Seller warrants this product, if used in accordance with all applicable instructions, to be free from original defects in material and workmanship for a period of 5 years from the date
of initial purchase. If the product should prove defective in material or workmanship within that period, Seller will repair or replace the product, in its sole discretion.

THIS WARRANTY DOES NOT APPLY TO NORMAL WEAR OR TO DAMAGE RESULTING FROM ACCIDENT, MISUSE, ABUSE OR NEGLECT. SELLER MAKES NO EXPRESS WARRANTIES
OTHER THAN THE WARRANTY EXPRESSLY SET FORTH HEREIN. EXCEPT TO THE EXTENT PROHIBITED BY APPLICABLE LAW, ALL IMPLIED WARRANTIES, INCLUDING ALL WARRANTIES
OF MERCHANTABILITY OR FITNESS, ARE LIMITED IN DURATION TO THE WARRANTY PERIOD SET FORTH ABOVE; AND THIS WARRANTY EXPRESSLY EXCLUDES ALL INCIDENTAL AND
CONSEQUENTIAL DAMAGES. (Some states do not allow limitations on how long an implied warranty lasts, and some states do not allow the exclusion or limitation of incidental or
consequential damages, so the above limitations or exclusions may not apply to you. This warranty gives you specific legal rights, and you may have other rights which vary from
jurisdiction to jurisdiction).

WARNING: The individual user should take care to determine prior to use whether this device is suitable, adequate or safe for the use intended. Since individual applications are
subject to great variation, the manufacturer makes no representation or warranty as to the suitability or fitness of these devices for any specific application.

PRODUCT REGISTRATION

Visit www.tripplite.com/warranty today to register your new Tripp Lite product. You'll be automatically entered into a drawing for a chance to win a FREE Tripp Lite product!*
* No purchase necessary. Void where prohibited. Some restrictions apply. See website for details.

Tripp Lite has a policy of continuous improvement. Specifications are subject to change without notice.



Component Checklist

IMPORTANT: Ensure all parts according to the component checklist have been received prior to installation. If any parts are
missing or faulty, visit www.tripplite.com/support for service.

[ — >
Wall Plate (x1) Security Bar (x1) Adapter Bracket (x2) Wall Plate
Level (x1)
End Cap (x2) End Cap Screws (x4) Combo Lock (x1)

(o (o (o (e o] D O

M5 x 14 (x4) M6x 14 (x4) M8 x 20 (x4) M6 x 30 (x4) M8 x 30 (x4) Washer (x4) Small Big
Spacer (x8) Spacer (x4)

b

Anchor Bolt (x6) Concrete Anchor 20 mm Washer
(x6) (x6)

Installation

o Assemble the Wall Plate

o\

Screws




Installation

@ Mount on Wood Stud Wall

= R IR
J Iu' ‘ (|<]_/‘(2'.2 in) [y
= } ‘ / V' |1 4.5 mm
CSSSSIIIST 2(3/16 in.)

Wall Plate Level Find and mark the exact

location of mounting holes

Drill pilot holes

@

re— (CD—

Screw the
assembled wall
plate onto the
wall

20 mm Anchor

Washer  Bolt
WARNING

* Make sure that mounting screws are anchored into the center of the studs. Use of a stud finder is highly recommended.
¢ Installers are responsible to provide hardware for other types of mounting situations.

¢ Installers must verify that the supporting surface will safely support the combined load of the equipment and all attached
hardware and components.



Installation

- - A 60'mm
@ Mount on Solid Brick N <|‘—’<z<in.) 2
<=
and Concrete Block ”mmm
oSS 2(3/8 in.)
Wall Plate Level |1 2
LA .';-_ -_:.I J = 1 ._- . I';.:."'_- §§

Find and mark Drill pilot holes
the exact
location of

mounting holes

Concrete
Anchor

Screw the
assembled wall
plate onto the
wall

Anchor
Bolt

WARNING

* When installing wall mounts onto a concrete masonry unit (also known as a CMU or “cinder block”), verify that the actual
concrete thickness is at least 35 mm (1-3/8”) in order to hold the concrete anchors. DO NOT DRILL INTO MORTAR JOINTS!
Be sure to mount the assembled wall-mount plate with the included concrete anchors, D6 washers and anchor bolts onto
solid sections of the blocks. The solid sections can generally be found 25mm (1”) toward the middle of the block from ei-
ther end. An electric drill on a slow setting is suggested to drill the hole rather than a hammer drill so as to avoid breaking
out the back of the hole when entering a hollow section.

¢ Installers must verify that the supporting surface will safely support the combined load of the equipment and all attached
hardware and components.



Installation

o Install Adapter Brackets

HIREERRRRERERRREFREAFLEEEFF

000000000008 ‘EE

000000000008 |

[woocooo
[woocooo

3-1 For Flat Back Screen

®

\/5%
X

Note: Choose appropriate screws, washers and spacers (if necessary) according to the type of screen.
* Position the adapter brackets as close as possible to the center of the display.
e Screw the adapter brackets onto the display.

A Firmly secure all screws. Do not over-tighten.



Installation

®

>< = ETV M8 x 20
71

M6 x 30 M6 x 30 M6 x 30
M8 x 20 M8 x 30 M8 x 30 M8 x 30

S\ Washer

\ Small SmaII

: Spacer
¥

Small
Spacer

Big
Spacer

@ Hang Display
onto the
Wall Plate Wall Wall

* Using an assistant or mechanical
- » lifting equipment, hook the display
with attached adapter brackets over
the top of the mounted wall plate.

%m * Push the safety clamps on the
[t bottom of the adapter brackets
\ upward and tighten the two screws

to lock each bracket to the wall
plate.




Installation

e Slide Security Bar through the Mounting Brackets and
Attach Combo Lock to Secure

é 2
o
: H

Security Bar :
]

]

']

1]

1]

1]

-

S Oam-—m o= = cooaocoadooo |

=== == NI LT T
v

J

Combo
Lock

Maintenance
* Check that the bracket is secure and safe to use at regular intervals (at least every three months).

* Please visit www.tripplite.com/support if you have any questions.

TRIPPLITE ®

Excellence

1111 W. 35th Street, Chicago, IL 60609 USA * www.tripplite.com/support

8



Manual del Propietario

Soporte Fijo para Pared
para Pantallas Planas y
Curvas - Version de Seguridad

Modelo: DWFSC3780MUL

English 1 ¢ Francais 17 * Pycckuin 25 ¢ Deutsch 33

-

[88]Ib]

40},kg
MAX

%\ 300x300 / 400x200 / 80”
\ge?/ 400x400 / 600x400 MAX

TRIPPLITE

1111 W. 35th Street, Chicago, IL 60609 EE. UU. * www.tripplite.com/support
Copyright © 2018 Tripp Lite. Todos los derechos reservados.

9



Instrucciones de Seguridad Importantes

NOTA: Lea todo el manual de instrucciones antes de iniciar la instalacién y ensamble.

/\ ADVERTENCIA

* No inicie la instalacion hasta que haya leido y entendido las instrucciones y advertencias contenidas en este manual. Si tiene
cualquier pregunta con respecto a cualquiera de las instrucciones o advertencias, visite www.tripplite.com/support.

* Este soporte de instalacion fue disefado para ser instalado y utilizado SOLAMENTE como se especifica en este manual. La
instalacion incorrecta de este producto puede causar dafnos o lesiones severas.

* Este producto debe ser instalado Unicamente por alguien con una buena habilidad mecanica, experiencia basica de construccion y
un entendimiento completo de este manual de instrucciones.

Cercibrese que la superficie de instalacion pueda soportar con seguridad la carga combinada de todo el hardware y componentes
instalados.

Si se instala en paredes con entramados de madera, cerciérese que los tornillos de instalacién estén anclados en el centro de los
travesanos. Es muy recomendable usar un detector de vigas.

Utilice siempre un ayudante o equipo de elevacion mecanico para levantar y colocar el equipo con seguridad.

Apriete los tornillos firmemente pero no en exceso. Apretar excesivamente puede danar los componentes, reduciendo severamente
su capacidad de soporte.

Este producto esta disefado para usarse soélo en interiores. Usar este producto en exteriores podria derivar en fallas del producto y
lesiones personales.

Garantia

Garantia Limitada por 5 Ahos

El vendedor garantiza este producto, si se usa de acuerdo con todas las instrucciones aplicables, de que esta libre de defectos en material y mano de obra por un periodo de 5
anos a partir de la fecha de compra inicial. Si el producto prueba ser defectuoso en material 0 mano de obra dentro de ese periodo, el vendedor repararé o reemplazara el producto
a su entera discrecion.

ESTA GARANTIA NO SE APLICA AL DESGASTE NORMAL O A LOS DANOS QUE RESULTEN DE ACCIDENTES, USO INCORRECTO, USO INDEBIDO O NEGLIGENCIA. EL VENDEDOR NO
OTORGA GARANTIAS EXPRESAS DISTINTAS DE LA ESTIPULADA EN EL PRESENTE. SALVO EN LA MEDIDA EN QUE LO PROHIBAN LAS LEYES APLICABLES, TODAS LAS GARANTIAS
IMPLICITAS, INCLUYENDO TODAS LAS GARANTIAS DE COMERCIALIZACION O IDONEIDAD, ESTAN LIMITADAS EN DURACION AL PERIODO DE GARANTIA ESTABLECIDO; ASIMISMO,
ESTA GARANTIA EXCLUYE EXPRESAMENTE TODOS LOS DANOS INCIDENTALES E INDIRECTOS. (Algunos estados no permiten limitaciones en cuanto a la duracién de una garantia
y algunos estados no permiten la exclusion o limitacién de danos incidentales o indirectos, de modo que las limitaciones anteriores pueden no aplicar para usted. Esta garantia le
otorga derechos legales especificos y usted puede tener otros derechos que pueden variar de una jurisdiccion a otra).

ADVERTENCIA: antes de usarlo, cada usuario debe tener cuidado al determinar si este dispositivo es adecuado o seguro para el uso previsto. Ya que las aplicaciones individuales
estan sujetas a gran variacion, el fabricante no garantiza la adecuacion de estos dispositivos para alguna aplicacion especifica.

10



Accesorios y Partes Incluidas en el Empaque

IMPORTANTE: Antes de instalar, cerciorese de haber recibido todas las partes de acuerdo a la lista de comprobacion de
componentes. Si faltase cualquier parte o alguna estuviera danada, visite www.tripplite.com/support para solicitar servicio.

— =
Placa de Pared (x1) Barra de Seguridad (x1) Soporte Adaptador (x2) Nivel de
Placa de Pared
(x1)
Tapa de Extremo Tornillos de Tapa de Candado de
(x2) Extremo (x4) Combinacion (x1)

(o (o (o (e o] D O

M5 x 14 (x4) M6 x 14 (x4) M8 x 20 (x4) M6 x 30 (x4) M8 x 30 (x4) Arandela (x4) Espaciador Espaciador
Pequeno (x8) Grande (x4)

b

Tornillo de Anclaje Taquete (x6) Arandela de 20
(x6) mm (x6)

Instalacion

o Ensamble la Placa de Pared

®

_| Tapa de
Extremo

Tornillos de Tapa
de Extremo

11



Instalacion

Ve @ l 55 mm \A
Instalacion en Pared con 2 N : e,
Entramado de Madera ;-:, S

e “ ‘ / o [3/16]

1 2
Nivel de Ia Placa Encuentre y marque la posicion Barrene los
de Pared exacta de los orificios de orificios piloto
instalacion

= =1 =)
v X X

Atornille la
placa de pared
ensamblada a la
pared

Arandela  Tornillo de
de 20 mm  Anclaje

ADVERTENCIA

 Cerciorese que los tornillos de instalacion estén anclados en el centro de los montantes. Es muy recomendable usar un
detector de vigas.

¢ Los instaladores son responsables de proporcionar los accesorios para otros tipos de soluciones de instalacion.

* Los instaladores deben verificar que la superficie de apoyo soporte con seguridad la carga combinada de todo el hardware
y componentes instalados.

12



Instalacion

-7 - A 60 mm
@Instalacmn sobre Ladrillos —. <|‘—’61c&m TR
AL <=
Solidos y Bloques de Concreto ”wm oo
] / 9 [3/8"
Nivel de la Placa |1 2
de Pared S
NS
S
Encuentre Barrene los
y marque la orificios piloto

posicion exacta
de los orificios
de instalacion

Taquete

Atornille la
placa de pared
ensamblada a

la pared

Arandela de
20 mm
Tornillo

de Anclaje

ADVERTENCIA

Al instalar soportes de pared en una unidad de mamposteria de concreto (conocida también como de bloques de
concreto), verifique que el espesor real del concreto sea de al menos 35 mm [1 3/8”] a fin de sujetar los taquetes

para concreto. iNO TALADRE EN LAS UNIONES DE ARGAMASA! Asegurese de instalar la placa de pared ensamblada
con los taquetes para concreto, arandelas D6 y tornillos de anclaje incluidos en las secciones solidas de los bloques.
Las secciones solidas pueden encontrarse generalmente a 25 mm (1”) hacia el centro del bloque en cada extremo. Se
sugiere utilizar un taladro eléctrico a baja velocidad para barrenar el orificio en vez de un rotomartillo para evitar rotura
de la parte posterior del orificio al entrar en una seccion hueca.

Los instaladores deben verificar que la superficie de apoyo soporte con seguridad la carga combinada de todo el
hardware y componentes instalados.

13



Instalacion

o Instale los Soportes del Adaptador

HIREERRRRERERRREFREAFLEEEFF

000000000008 ‘EE

000000000008 |

[woocooo
[woocooo

3-1 Para Pantalla con Respaldo Plano

®

\/5%
X

Nota: Elija los tornillos, arandelas y espaciadores (si fueran necesarios) apropiados de acuerdo al tipo de pantalla.
* Coloque los soportes adaptadores tan cerca como sea posible al centro de la pantalla.
* Atornille los soportes del adaptador a la pantalla.

A Asegure firmemente todos los tornillos. No apriete excesivamente

14



Instalacion

®

>< Hiv Ew M8 x 20
71

* M6 x 30 M6 x 30 M6 x 30
M8 x 20 M8 x 30 M8 x 30 M8 x 30

spaciador

: Grande
-4

Espaciador
Grande

G Cuelgue la Pantalla

en la Placa de Pared
Pared Pared

] ¢ Usando un ayudante o equipo

u de elevacion mecanico, cuelgue

| » la pantalla con los soportes del
adaptador colocados sobre la

parte superior de la placa de pared

%H instalada.

|2 * Empuje hacia arriba las abrazaderas
de seguridad en la parte inferior de
\ los soportes adaptadores y apriete
los dos tornillos para asegurar cada
soporte a la placa de pared.

15



Instalacion

e Deslice la Barra de Seguridad a través de los Soportes de Instalacion y
coloque la cerradura de combinacion para asegurarlo

Barra de
Seguridad

1

= ERRTARdRFdRd b

S Oam-—m o= = cooaocoadooo |

=== == NI LT T
v

J

Candado de
Combinacion

Mantenimiento
¢ Compruebe a intervalos regulares (al menos cada tres meses) que el soporte esté seguro para usarse.

* Si tiene alguna pregunta, visite por favor a www.tripplite.com/support.

TRIPPLITE

Manufactura

1111 W. 35th Street, Chicago, IL 60609 EE. UU. * www.tripplite.com/support

16



Manuel de l'utilisateur

Montage mural fixe
pour écrans plats ou
incurves - version securite

Modele : DWFSC3780MUL

English 1 » Espanol 9 * Pycckuin 25 * Deutsch 33

@9\ 300x300 / 400x200 / 20 o
¢-/ 400x400 / 600x400 MAX

TRIPP-LITE

1111 W. 35th Street, Chicago, IL 60609 USA * www.tripplite.com/support
Droits d'auteur © 2018 Tripp Lite. Tous droits réservés.

bLus w) S
excellenc:

\\\\\\\\\\\\

17



Consignes de sécurité importantes

REMARQUE : Lire le manuel d'instructions en entier avant de commencer l'installation et I'assemblage.

/\ AVERTISSEMENT

* Ne pas commencer l'iinstallation avant d'avoir lu et compris les instructions et les avertissements contenus dans le présent manuel.
Pour toute question concernant les instructions ou les avertissements, veuillez visiter www.tripplite.com/support.

Ce support de montage a été congu pour étre installé et utilisé UNIQUEMENT comme spécifié dans le présent manuel. Une
mauvaise installation risque de causer des dommages ou des blessures graves.

Ce produit ne devrait étre installé que par une personne ayant de bonnes aptitudes en mécanique et une expérience de base en
construction de méme qu'une pleine connaissance du présent manuel d'instructions.

S'assurer que la surface d'appui peut supporter sans risque la charge combinée de I'équipement et de tout le matériel et
composants attachés.

Si le produit est monté sur des montants muraux en bois, s'assurer que les vis de montage sont ancrées au centre des montants. |l
est fortement recommandé d'utiliser un localisateur de montants.

Toujours faire appel a un assistant ou utiliser de I'équipement de levage mécanique pour soulever et mettre en place I'équipement.

Serrer fermement les vis, mais sans trop serrer. Trop serrer les vis risquerait d'endommager les articles, réduisant considérablement
leur résistance a l'arrachement.

Ce produit est prévu pour étre utilisé a l'intérieur uniquement. L'utilisation de ce produit a I'extérieur pourrait entrainer une
défaillance du produit et des lésions corporelles.

Garantie limitée de 5 ans

Le vendeur garantit ce produit, s'il est utilisé conformément a toutes les instructions applicables, est exempt de tous défauts de matériaux et de fabrication pour une période de 5
ans a partir de la date d'achat initiale. Si le produit s'avére défectueux en raison d'un vice de matiere ou de fabrication au cours de cette période, le vendeur s'engage a réparer ou
remplacer le produit, a sa seule discrétion.

CETTE GARANTIE NE S'APPLIQUE PAS A L'USURE NORMALE OU AUX DOMMAGES RESULTANT D'UNE MAUVAISE UTILISATION, D'UN ABUS OU D'UNE NEGLIGENCE. LE VENDEUR
NE DONNE AUCUNE GARANTIE EXPRESSE AUTRE QUE LA GARANTIE EXPRESSEMENT DECRITE DANS LE PRESENT DOCUMENT. SAUF DANS LA MESURE INTERDITE PAR LA LOI
APPLICABLE, TOUTE GARANTIE IMPLICITE, Y COMPRIS TOUTES LES GARANTIES DE QUALITE MARCHANDE OU D'ADAPTATION, SONT LIMITEES A LA PERIODE DE GARANTIE CI-
DESSUS ET CETTE GARANTIE EXCLUT EXPRESSEMENT TOUS DOMMAGES DIRECTS ET INDIRECTS. (Certains Etats ne permettent pas de limitations sur la durée d'une garantie
implicite, et certains Etats ne permettent pas l'exclusion ou la limitation des dommages fortuits ou consécutifs, de sorte que les limitations ou exclusions susmentionnées peuvent
ne pas s'appliquer a vous. Cette garantie vous donne des droits lIégaux spécifiques, et vous pouvez avoir d'autres droits qui varient selon la juridiction).

AVERTISSEMENT : L'utilisateur individuel doit prendre soin de déterminer avant l'utilisation si cet appareil est approprié, adéquat et slr pour l'usage prévu. Puisque les utilisations
individuelles sont sujettes a des variations importantes, le fabricant ne fait aucune déclaration ou garantie quant a I'aptitude ou I'adaptation de ces dispositifs pour une application
spécifique.

18



Liste de vérification des composants

IMPORTANT : s'assurer d'avoir recu toutes les piéces conformément a la liste de vérification des composants avant de
procéder a l'installation. Si des piéces sont manquantes ou défectueuses, visitez www.tripplite.com/support pour obtenir de
l'aide.

[ — >
Plaque murale (x1) Barre de sécurité (x1) Support d'adaptateur (x2) Niveau de la
plaque murale
(x1)
Embout (x2) Vis d'embout (x4) Verrou combo (x1)
fom (o (mm (mme  (mmm oo [ )
M5 x 14 (x4) M6 x 14 (x4) M8 x 20 (x4) M6 x 30 (x4) M8 x 30 (x4) Rondelle (x4) Petite Grande
entretoise  entretoise
(x8) (x4)

b

Boulon d'ancrage Ancrage a béton Rondelle de 20 mm
(x6) (x6) (x6)

Installation

o Assembler la plaque murale.

®

d'embout

19



Installation

3 g T
@ Montage sur des montants | < ~« o= | ,l e Hl
7 || f=]) [l
_— V| 1045 mm
oSss=<— } ‘ / 0/(3/16 po)
1 2
Niveau de la I,'I'rou\ller et marquer Percer des
plaque murale emplacement exact avant-trous.
des trous de montage.

= =1 =)
v X X

Visser la plaque
murale au mur.

Rondelle de  Boulon
20 mm d'ancrage

AVERTISSEMENT

* S'assurer que les vis de montage sont ancrées au centre des montants. Il est fortement recommandé d'utiliser un locali-
sateur de montants.

* Les installateurs sont responsables de fournir la quincaillerie pour tout autre type de situations de montage.

¢ Les installateurs doivent s'assurer que la surface d'appui va supporter sans risque la charge combinée de I'équipement et
de tout le matériel et composants attachés.

20



Installation

- - A 60'mm
@ Montage sur de la brique solide =R I @ap0
, (I TS
ou des blocs en beton /10 mm
— 0/(3/8 po)
Niveau de la 1 2

plague murale

m

S

S
Trouver et Percer des
marquer avant-trous.

I’emplacement
exact des
trous de
montage.

Ancrage a
béton

Visser la
plaque murale
au mur.

Rondelle de
20 mm

Boulon
d'ancrage

AVERTISSEMENT

* Lorsque les montages muraux sont installés sur un élément de magonnerie en béton (également appelé bloc de béton ou
« bloc de béton de machefer »), vérifier que I'épaisseur réelle du béton est d'au moins 35 mm (1-3/8 po) afin que le béton
puisse supporter les ancrages a béton. NE PAS PERCER DANS LES JOINTS DE MORTIER! S'assurer de monter la plaque
murale assemblée avec les ancrages a béton, les rondelles D6 et les boulons d'ancrage inclus dans les sections solides
des blocs. Les sections solides se trouvent habituellement a 25 mm (1 po) vers le milieu du bloc a partir de chaque ex-
trémité. Il est suggéré d'utiliser une perceuse électrique pour percer un trou plutoét qu'un marteau perforateur afin d'éviter
d'endommager l'arriére du trou en présence d'un espace vide.

Les installateurs doivent s'assurer que la surface d'appui va supporter sans risque la charge combinée de I'équipement et
de tout le matériel et composants attachés.

21



Installation

o Installer les supports d'adaptateur.

HIREERRRRERERRREFREAFLEEEFF

000000000008 ‘EE

000000000008 |

[woocooo
[woocooo

3-1 Pour les écrans a dos plat

®

\/5%
X

Remarque : Choisir les vis, les rondelles et les entretoises appropriées (le cas échéant) en fonction du type d'écran.
e Positionner les supports d'adaptateur aussi prés du centre de I'écran que possible.
* Visser les supports d'adaptateur sur I'écran.

A Serrer fermement toutes les vis. Ne pas trop serrer.

22



Installation

M8 x 20

G Suspendre I'écran
sur la plaque

\\\\ Rondelle

Petite
i entretoise

murale. Mur

M8 x 20
M6 x 30
M8 x 30

23

Mur

®

M6 x 30 M6 x 30
M8 x 30 M8 x 30

> Petite

entretoise

Avec l'aide d'un assistant ou de
I'équipement de levage mécanique,
accrocher I'écran avec les supports
d'adaptateur attachés sur le dessus
de la plaque d'assemblage du bras
de montage mural.

Pousser les bagues de sécurité
dans le fond des supports
d'adaptateur vers le haut et serrer
les deux vis pour verrouiller chaque
support a la plaque murale.



Installation

e Glisser la barre de sécurité a travers les supports de montage, puis
fixer le verrou combo pour la retenir en place.

Barre de
sécurité

= ERRTARdRFdRd b

S Oam-—m o= = cooaocoadooo |

=== == NI LT T
v

J

Verrou
combo

Entretien

 Vérifier a intervalles réguliers que le support peut étre utilisé de facon siire et sécuritaire (au moins tous les trois mois).

* Pour toute question, veuillez visiter www.tripplite.com/support.

TRIPP LITE

Industrielle.

1111 W. 35th Street, Chicago, IL 60609 USA * www.tripplite.com/support

24



P)’KOBOACTBO NnoJib30BaTend

HenoABWXHbIV KPOHLUTEUH
ANA HAaCTEHHOro KpenneHus
NAOCKNX U BOTHYTbIX JKPaHOB
(B NPOTUBOKPAXKHOM UCMONTHEHUHN)

Mopgenb: DWFSC3780MUL

English 1 Espaiiol 9 - Francais 17 - Deutsch 33

e

Ilo

38\ 300x300 / 400x200 / flo
gt/ 400x400 / 600x400 80

aaaaaaaa

1111 W. 35th Street, Chicago, IL 60609 USA - www.tripplite.com/support

Oxpansetca aBTopckim npasom © 2018 Tripp Lite. Mepeneyatka 3anpewwaetca.

25



BaxtHble YKa3aHuA No TeXHUKe 6e3onacHocTu

MPUMEYAHME. lepen Hauanom yCTaHoBKY 1 CHOPKY MOZYNA BHUMATENbHO U3yuuTe BCe pa3aenbl pyKOBOACTBA.

/\ BHUMAHME!

«He HaunHaiiTe yCTaHOBKY /0 TeX NOp, NOKa He 03HaKOMUTECh CO BCEMY YKa3aHWAMM 1 NPeSyNperxAeHAMY, U3NOKEHHbIMI B HACTOALLEM PYKOBOACTBE, U He NoiiMeTe MX cMbicil. Mpu
BO3HMKHOBEHUM Ni0ObIX BOMPOCOB OTHOCUTENBHO NIH06bIX YKa3aHMWii Ui npesynpexaennii nocetute ctpaxuuy www.tripplite.com/support.

+ JTOT MOHTaXHbIil KPOHLUTEIIH NPeAHa3HaueH AN YCTaHOBKM 1 ncnonb3oBaHua TONIbKO B uensx, ykazaHHbIX B HACTOALLEM pykoBOACTBe. HenpaBubHas yCTaHOBKA AAHHOTO U3penva
MOXET NPUBECTU K MPUUMHEHNIO MaTepuainbHOro yLuep6a unm cyLecTBeHHOro Bpe/a 3A0POBbH0 JIH0AeIA.

+ YcTaHOBKa JaHHOTO M3A€eNNA LOMKHA NPOU3BOANTLCA TONIbKO CNELnanncTom ¢ J0CTaTOYHOI TEXHNYECKOI KBaHM¢MKauM9I7I 11 6230BbIMM HaBbIKaMIA CTpouTenbCTBa, B MOJHOI mepe
NOHUMAKLLUM CMbICT MH¢opmau|/||/|, 3N10KEHHO B HACTOALLEM PYKOBOACTBE.

- Ybeautecb B TOM, UTO MOHTaKHas MOBEPXHOCTb MOXET C 3anacom BblAEPXBaTb CYMMAPHYI0 HAarpy3Ky, co3faBaemyto 060pyﬂ0BaHMeM 1 BCEMI BXOAALLMMI B KOMMNEKT AeTanAMun
OCHACTKN 1 ApyruMn KOMMOHEHTaMi.

- B CNyyae MOHTaxa C KpenneHnem K 1epeBAHHbIM 3JIeMeHTaM CTEHOBOTO KapKaca ciefiyer obecneuntb BBEPTbIBaHNE KPeNeXHbIX BUHTOB M0 LIEHTPY TAKNX 37IEMEHTOB. (1ol uenbio
HACTOATENIbHO PEKOMEHAYETCA NCNOJIb30BaHNE AETEKTOPA HeO,U.HOpO,U,HO(TeI?I.

- [Inq 6e3onacHoro nogbema 1 Haanexatlero pasmeLleHns o60py,q03ava 0643aTeNbHo 06pau1a|7necn> 3a NOMOLLbIO Unu I'IOJ1b3yI7IT€Cb rpy3onofbeMHbIM oﬁopynosaumem.

+ Buntbl CNieflyet 3aTarBatb N0THO, HO HE NEPETATNBaA UX. I'IepeTﬂrMBaume MOXET NPUBECTU K NOBPEXAEHUI KPENeXHbIX [JeTaeif, uTo 3HauUTeNbHO YXYALINT NPOYHOCTD
KpenneHua.

- [laHHoe n3aenue npefiHa3HaueHo AnA NCNosb30BaHINA TONIbKO B 3aKPbITbIX NOMeLLeHusX. Mcnonb30BaHIe JAHHOTO U3AENNA Ha OTKPBITOM BO3AYXE MOKET MPUBECTI K €10 BbIXOAY U3
CTPOA ¥ MPUYMHEHMIO BPEZA 3A0POBbI0 NIOZEIA.

[apaHTuitHble 0653aTeNnbCTBa

YcnoBus 5-netHeii orpaHUYeHHOI rapaHTUK

[Tpopasel| rapaHTupyert otcyTcTBIe []E¢€KTOB Matepuana uni U3roToBMeHVs B TeYeHue 5 NeT C MOMEHTa NepBOHaYanbHOIi NOKYNKM AaHHOT0 U3aenia npy yCIoBUI ero UCnonb30BaHuA B COOTBETCTBUN CO BCeMY NPUMEHUMbIMY K HeMy yka3aHuamu. B
Cnyyae npoABneHna KaKux-nn6o Jled)eKTOB matepuana unu 3roToBeHus B TeYeHue ykasaHHoro nepuoaa MpogaseL ocyLLecTBAAET PEMOHT UK 3aMeHy JaHHOTO U3AeNNA UCKNIOUNTENbHO N0 CBOEMY YCMOTPEHMI0.

JNIEVICTBUE HACTOAALLIEV TAPAHTIW HE PACMIPOCTPAHAETCA HA CJTYYAM ECTECTBEHHOIO U3HOCA VN NOBPEX EHNA B PE3YTILTATE ABAPUIA, HEHALNEXALLETO ACMONb30BAHMS, HAPYLLEHIS PABIN SKCMNTYATALLAM WIW XANATHOCTI. MPOJJABEL,
HE PEJOCTABNIAET HUKAKMX ABHO BbIPAXEHHDIX TAPAHTIAV 3A UCKIIOYEHWEM NMPAMO U3M10XKEHHOW B HACTOALLEM JOKYMEHTE. 3A UCK/HOYEHUEM CTYYAEB, AMPELLEHHBIX AEACTBYIOLLMM 3AKOHOLATENbCTBOM, BCE MO/APA3YMEBAEMbIE
TAPAHTWW, BKMHOYAS BCE TAPAHTIW MPUTOBHOCTIA ANA MPOAAXM UM MCNONb30BAHNA 1O HA3HAYEHIIO, OTPAHWYEHbI MO MPOAOMKMUTENbHOCTA AEACTBIA BbILUEYKA3AHHbIM FAPAHTUIAHBIM CPOKOM; KPOME TOTO, U3 HACTOALLEN
TAPAHTIV ABHBIM OBPA30M MCKIIOYAIOTCA BCE MOBOYHBIE, CYYAIHBIE U KOCBEHHBIE YBbITKIA. (B HekoTopbIX WTaTax He A0ONYCKAETCA BBEAEHME OTpaHuyeHMil Ha NPOAOIKUTENbHOCTb AEICTBIA TeX WIN MHbIX NI0APA3yMeBaeMbIX rapaHTHii,

a B HEKOTOPbIX - MCKMIOYEHIe WA OTPaHInyeHie pa3mepa No6oYHbIX NN KOCBEHHBIX YOBITKOB. B 3THX ClyuasX BbiLLEN3NOXKEHHbIE OTPaHINYEHNA NN UCKMIOYEHUA MOTYT Ha BAC He PacMpOCTPaHATLCA. HacToAwLan rapaHTUA NpesoCTaBrAeT Bam
KOHKpETHble IopuANYecKkie Npasa, a Habop Apyrvix BALLMX NPaB MOXKET GbITb Pa3nvuHbIM B 3aBUCUMOCTI OT OPUCANKLMM).

BHUMAHME! [lo Hauana ncnonb30BaHuA AaHHOIO YCTPOIACTBA NOAb30BaTeNb JOMKEH YORANTLCA B TOM, UTO OHO ABNACTCA NPUTOAIHbIM, COOTBETCTBYHOLLIMM VM Ge30nacHbiM ANA Npeanonaraemoro pumeHeHus. B caasu ¢ 60nblnm pasHoobpasiem
KOHKPETHbIX NIPUMEHeHNii NPOU3BOAMTENb He [1aeT KakuX-N60 3aBepeHuii U rapaHTHii 0THOCUTENbHO NPUTOAHOCTI JaHHbIX U3ANHIE ANA KaKOT0-NM60 KOHKPETHOTO NPUMEHEHIS UMW UX COOTBETCTBUA KAKUM-MOO0 KOHKPETHbIM Tpe60oBaHMAM.

26



llepeueHb KomnneKTauum

BHUMAHUE! Nepepn Hayanom yctaHoBKM y6eauTech B TOM, 4T0 BAMU NONy4eHbI BCe fieTalu COTacHo NepeyHio kKomnnekTauuu. B cnyyae otcytcTeua unm
NoBpeXAeHNA Kakux-n6o aetanei obpaTutech 3a NoMoLLbIo Ha cTpaHuLy www.tripplite.com/support.

[ — _
—— )
[nactuHa ana Kpennexna 3alLNTHaA LWTaHra lepexonHbIi KPOHLUTENH YpoBeHb
K cTeHe (1 wr.) (1Twr) (2wr) NNaCcTUHbI ANA

KpenneHusa K creHe
(Twr.)

—~, &p I=

Buntbl ana KpenneHua

TopueBas 3arnyLuka TOPLeBbIX 3arnyLuek KopoBblii 3aMoK
(2 wr.) (4u) (1 wr.)
fom (o (mm (mme  (mmm oo [ )
Bunt M5 x 14 Buut M6 x 14 Buxt M8 x 20 Buxt M6 x 30 Bunt M8 x 30 Lllaiiba Manas bonbLuas
(4 wr.) (4 wr.) (4 wr.) (4 wr.) (4 wr.) (4 wr.) npocTaBka npocTaBKa

(8 w.) (4 wr.)

D> =
AHKepHblil 60nT AHKep ana 6eToHa Lllait6a 20 mm
(6wr) (6wr) (6wr)

YcTaHOBKa

0 (6opKka NnacTUHbI ANA KpenneHua K cTeHe

®

| Topuesas
3arylka

WUHTbI AN1A KPenieHua
TOPLIEBbIX 3aryLUeK

27



YcTaHOBKa

Q Kpennenue K cTeHe ciepeBAHHbIM | = —e= | ,' i H 1
KapKacom =L ‘m TOTI =
o=
1 2
YpOBEHb MAaCcTUHbI ANs OnpenenuTe W pasmeTtbTe TOYHOE 5 BbICBepnMTe
KpenneHua K cTeHe MecTonoioXKeHne MOHTaXXHbIX 0TBepPCTUN Hanpaenawuwue
0TBepCTUA

= =1 =)
v X X

MpusuntuTe
coGpaHHylo KpenexHyo
NNacTuHy K cTeHe

lai6a  AHKepHblit
20 Mm bont

BHUMAHME!

+ Heobxopumo o6ecneuntb BBepTbiBaHUE KpeneXHbIX BUHTOB N0 LIEHTPY 3/1IeMEHTOB KapKaca. (370 Lenbio HACTOATENbHO peKkomeHayeTca ncnojib3oBaHne
AeTeKTopa Heonuoponnocreﬁ.

« OTBeTCTBEHHOCTD 32 06ecneyeHme noaAXoAALLel KPenexHoi 0CHACTKN AN APYruX cNoco60B MOHTaXa BO3/araeTcsA Ha YCTaHOBILMKA.

+ YcTaHOBILMK 0643aH y6ep,wrbca B TOM, 4TO OMOpHasA NOBePXHOCTb C 3anacoM BbIiePXKUT CYMMapHYI0 Harpy3ky, co3flaBaemyio o6opynosauuem U BCcemMu
BXOAALNMU B KOMNNEKT AeTaNAMMN OCHACTKU U APYrUMUA KOMMOHEHTaMU.

28



YcTaHOBKa

60 mm
2,4")
(O S
/ 910 mm
”/ 0(3/8")

@ Kpennenue K cnnowHomy kupnuvy
unu 6eToHHOMY 6nOKY

j—
N

ypOBeHb nnacTuHbl ana
KPENnneHua K CTeHe

y

S

Onpepenute u BbicBepnute
pa3metbTe TO4YHOE Hanpasnsiowme
MecTononoMxeHue oTBepcTUA
MOHTaMHbIX
oTBepCTuit

AHKep ana
6eToHa

MpusuntUTe
cobpaHHylo
KpenexHyio
NNacTUHY K CTeHe

Lllaii6a 20 mm

AHKepHbliA
6ont

BHUMAHME!

+ [pn moHTaXe HaCTeHHbIX KPOHLUTEIHOB Ha GETOHHbIII CTPOUTENbHDIN 610K (M3BeCTHBIN TakKe kak BCB unn “wnako6eToHHbIN 6M0K”) yoepuTech B TOM, 4TO
(paKTMyecKan ToNWMHa 6eToHa cocTaBNsAET He MeHee 35 MM C Lienblo 06ecneyeHuns Hapnexalleil Gukcauum aHkepos ana 6etona. HE BbICBEP/IUBAVTE OTBEPCTHUA
B LUBAX, 3ANOJIHEHHBIX CTPOUTENbHbIM PACTBOPOM! MnacTuHy Ans HacTeHHOTo KpenneHus B cbope 06a3aTenbHo cieyeT MOHTUPOBATb C NOMOLLbIO
nocTaBnsemMbIX B KOMMIEKTe ¢ Hell aHKepoB AnsA 6eToHa, Wwailb D6 n aHkepHbIX 601TOB B CNAOLIHBIX YacTAX 6110K0B. CNAOLIHbIE YaCcTH 06bIYHO HAXOAATCA HA
paccTosaHumM 25 MM 0T nto6oro U3 KpaeB 6/10Ka K ero LeHTpy. Bo usbexanue paspylenns 3agHeii CTeHKM 0TBepCTHA NPU NONAAaHUY CBepnia B NONYIO YacTb, ANA
BbICBEp/IUBAHUA OTBEPCTUA PEKOMEHAYETCA MCNONb30BaTh EKTPUYECKYI0 ApeNb Ha Maoii CKOpoCTyH BpaLleHus BMecTo nepdoparopa.

+ YcTaHOBIWMK 06a3aH y6eAMTbCﬂ B TOM, 4YTO OMOpPHasA NOBePXHOCTb C 3anacoM BbIiePXKUT CYMMapHYI0 Harpy3ky, co3faBaemyro oﬁopynosanuem U BCeMun
BXOAALNMU B KOMNEKT AeTaAMMN OCHACTKU U APYrUMU KOMNOHEHTaMMU.

29



YcTaHOBKa

o YcraHoBKa nepexoaHbIX KPOHI.IJTEVIHOB

HIREERRRRERERRREFREAFLEEEFF

000000000008 ‘EE

000000000008 |

[woocooo
[woocooo

3-1 [ina 3KpaHa ¢ NNocKoi 3afiHei CTeHKOI

®

\/5%
X

Mpumeyanue. Boibupaiite noaxoALLye BUHTSI, Waiibbl v pacnopKi (Mpy HE06X0AMMOCTY) B COOTBETCTBUY € TUMIOM 3KpaHa.
« Pa3mecTuTe nepexofiHble KPOHLLTEIHbI Kak MOXHO 611XKe K LieHTpY Aucnnes.

» [lpuBMHTUTE NEpexoAHble KPOHLUTEITHBI K Aucnnelo.

A MnotHo 3aTAHNTe Bce BUHTDI. He nepetaruBaiite.

30



YcTaHOBKa

®

>< _H1v ETV BuHT M8 x 20

BuHT M6 X 30 BuHT M6 X 30 BuHT M6 X 30
BuHT M8 x 20 BuHt M8 x 30 BuHT M8 x 30 BuHT M8 x 30

bonblwas

G‘ _-TIPOCTaBKa

bonbuiasn
npocTaBka

° HaBewmuBaHue gucnnes Ha
NNACTUHY ANA KpenneHus K cTeHe

(TeHa (TeHa

| | » - 06paTuBLLNCH 32 NOMOLLbIO U
BOCMONb30BABLUNCH MEXaHUYECKUM NOABEMHbIM

06opynoBaHuem, 3aLienuTe aucnne ¢

MPUKPENEHHbIMYU K HEMY MEPEXOAHbIMIA

%" KPOHLLTEIHaMM 33 BEPXHUIA Kpai YCTaHOBNEHHOI
MNACTUHbI AA KPenneHus K cTeHe.

\ + [logHumure npeaoxpaHuTeibHbIe 3aXXNMbl B
HIKHeN yacTn nepexoaHbIX KpOHLlJTeI?IHOB n

3aTAHUTE [1Ba BUHTA AN1A d)VIKCaLl,I/II/I Kaxzaoro

KPOHUJTEVIHa Ha erl'le)KHOVI nnacTuHe.

31



YcTaHOBKa

o BcraBKa 3aLUUTHOM WUTAHIU Yepe3 MOHTaXKHbIe KPOHLUTENHHbI 1
yCTaHOBKa KOA0BOr0 3amMKa A 3aLuThbl

3awuTHas
LUTaHra

T o o e o = ﬁﬂ“?ﬂﬁﬂﬁ‘?ﬂﬁﬂu

S Oam-—m o= = cooaocoadooo |

=== == NI LT T

J\

KopoBblii 3aMoK

Yxop 3a uspgenuem

o PerynﬂpHo (ne pexe, 4em pa3 B Tpu mecAya) nposep;w'lTe HafeXXHOCTb KpenneHua Kpouun'eﬁua 1 6e30NacHOCTb ero NCNonb30BaHUA.

+ B cnyyae BO3HNKHOBEHUA KaKuX-Nn60o BONPoCoB NMpUraLiaem Bac NoCeTUTb CTpaHuLly www.tripplite.com/support.

TRIPPLITE ®

KavecTsa

1111 W. 35th Street, Chicago, IL 60609 USA - www.tripplite.com/support

32



Feste Wandhalterung
fur flache und gekrummte
Bildschirme -
Sicherheitsausfuhrung

Modell: DWFSC3780MUL

English 1 * Espanol 9 ¢ Francais 17 * Pycckuu 25

8\ 300x300 / 400x200 / 88]Ib:
&’/ 2001400 / 600x400 MAX (afojkg)
MAX.

A o
TRIPPLITE ©
- Moo

1111 W. 35th Street, Chicago, IL 60609 USA * www.tripplite.com/support
Copyright © 2018 Tripp Lite. Alle Rechte vorbehalten.

33



Wichtige Sicherheitshinweise

HINWEIS: Lesen Sie das gesamte Handbuch, bevor Sie mit der Installation und Montage beginnen.

/\ ACHTUNG

Beginnen Sie nicht mit dem Einbau, bevor Sie die Anweisungen und Warnhinweise in diesem Handbuch gelesen und verstanden
haben. Sollten Sie Fragen bezlglich der Anweisungen oder Warnhinweise haben, besuchen Sie bitte www.tripplite.com/support.

Die Halterung sollte ausschliefllich wie in diesem Handbuch angegeben eingebaut und verwendet werden. Die unsachgemafie
Installation dieses Produkts kann zu Schaden und schweren Verletzungen fihren.

Dieses Produkt darf nur von Personen mit guten mechanischen Fahigkeiten, grundlegenden Montagekenntnissen sowie einem vollen
Verstandnis dieser Montageanleitung montiert werden.

Stellen Sie sicher, dass die verwendete Montageflache das Gewicht des Gerats sowie das zugehorige Material und samtliche
zugehdrigen Komponenten tragen kann.

Stellen Sie bei der Montage an Holzwandbalken sicher, dass die Befestigungsschrauben in der Mitte der Balken verankert sind. Wir
empfehlen die Verwendung eines Balkensuchers.

Verwenden Sie eine mechanische Hebevorrichtung, um das Gerat sicher zu heben und zu platzieren.

Ziehen Sie die Schrauben fest, aber nicht zu fest an. Durch zu festes Anziehen kénnen die Schrauben beschadigt werden, wodurch
die Haltekraft stark reduziert wird.

Dieses Produkt ist nur fur den Einsatz in geschlossenen Raumen geeignet. Die Verwendung dieses Produktes im Freien kann zu
Fehlfunktionen und Verletzungen fuhren.

5-Jahres-Garantie

Der Verkaufer garantiert flr einen Zeitraum von fUnf Jahren ab Kaufdatum, dass das Produkt weder Material- noch Herstellungsfehler aufweist, wenn es gemaf aller zutreffenden
Anweisungen verwendet wird. Wenn das Produkt in diesem Zeitraum Material- oder Herstellungsfehler aufweist, kann der Verkdufer diese Fehler nach eigenem Ermessen beheben
oder das Produkt ersetzen.

DIE NORMALE ABNUTZUNG ODER BESCHADIGUNGEN AUFGRUND VON UNFALLEN, MISSBRAUCH ODER UNTERLASSUNG WERDEN VON DIESER GARANTIE NICHT GEDECKT.
AUSSER DEN NACHSTEHEND AUSDRUCKLICH DARGELEGTEN GARANTIEBEDINGUNGEN UBERNIMMT DER VERKAUFER KEINERLEI GARANTIE. AUSSER WENN VON DEN
GULTIGEN GESETZEN UNTERSAGT, SIND ALLE IMPLIZIERTEN GARANTIEN, EINSCHLIESSLICH ALLE GARANTIEN FUR DIE GEBRAUCHSTAUGLICHKEIT ODER EIGNUNG AUF DIE
OBEN FESTGELEGTE GARANTIEDAUER BESCHRANKT. DIESE GARANTIE SCHLIESST AUSDRUCKLICH ALLE FOLGESCHADEN UND BEILAUFIG ENTSTANDENEN SCHADEN AUS. (Da
einige Lander den Ausschluss oder die Beschrankung von Folgeschaden oder beildufig entstandenen Schaden sowie den Ausschluss von implizierten Garantien oder die zeitliche
Beschrankung einer implizierten Garantie untersagen, sind die oben genannten Beschrankungen flir Sie moglicherweise nicht zutreffend. Diese Garantie gibt Ihnen bestimmte
Rechte. Sie haben jedoch méglicherweise andere Rechte, die abhangig von der Gerichtsbarkeit variieren kénnen.)

WARNUNG: Der Benutzer muss vor der Verwendung Uberprifen, ob das Geréat fur den beabsichtigten Zweck geeignet und angemessen ist und ob der Einsatz sicher ist. Da die
Anwendungen variieren kénnen, tbernimmt der Hersteller keine Garantie bezliglich der Eignung dieser Geréate flr einen bestimmten Verwendungszweck.

34



Komponentenliste

WICHTIG: Vergewissern Sie sich, dass alle in der Komponentenliste aufgefiihrten Teile vorhanden sind, ehe Sie mit der
Installation beginnen. Wenn Teile beschadigt oder nicht vorhanden sind, besuchen Sie www.tripplite.com/support.

— >
Wandplatte (x1) Sicherheitsbhalken (x1) Adapterwinkel (x2) Wandplatten-
Nivellierung
(x1)
Abdeckung (x2) Abdeckungsschrauben Kombischloss (x1)
(x4)
fom (o (mm (mme  (mmm oo [ )
M5 x 14 (x4) M6 x 14 (x4) M8 x 20 (x4) M6 x 30 (x4) M8 x 30 (x4) Beilagscheibe Kleiner Grofer
(x4) Abstandhalter Abstandhalter
(x8) (x4)

b

Verankerungsbolzen Betonbolzen (x6) 20 mm
(x6) Beilagscheibe (x6)

o Montage der Wandplatte
®

35



—a: 55 mm [| [
@ Montage an Holzbalkenwand A =) u [z’
p— — ] [ [T T Bete

Bohren Sie die
Flihrungslocher

Ermitteln und markieren Sie
die genaue Position der
Montagelocher.

Wandplatten-
Nivellierung

Schrauben Sie
die montierte
Wandplatte an
der Wand fest

Verankerungsbolzen

Beilagscheibe

ACHTUNG

 Stellen Sie sicher, dass die Befestigungsschrauben in der Mitte der Balken verankert sind. Wir empfehlen die Verwendung
eines Balkensuchers.

* Fiir andere Befestigungsarten muss das Material vom Monteur bereitgestellt werden.

 Stellen Sie sicher, dass die verwendete Montageflache das Gewicht des Gerats sowie das zugehorige Material und samtli-
che zugehorigen Komponenten tragen kann.

36



Montage

60 mm

€D Montage an Backstein N Feantl
-
oder Beton T{0/10
[ 96/820")
Wandplatten- 1 2
e : . e Nivellierung i
AR e o e T S

Ermitteln und Bohren Sie die
markieren Sie  Fiihrungslocher
die genaue
Position der
Montagelocher.

Betonbolzen

Schrauben Sie
die montierte
Wandplatte an
der Wand fest

20 mm
Beilagscheibe

Verankerungsbolzen

ACHTUNG

* Vergewissern Sie sich bei einer Montage der Wandhalterung an Betonmauerwerk (auch Betonschalstein genannt), dass
der eigentliche Beton mindestens eine Starke von 1-3/8 Zoll (35 mm) fiir die Befestigung des Betonankers bietet. NICHT
IN MORTELFUGEN BOHREN! Achten Sie darauf, die montierte Wandhalterungsplatte mit den beiliegenden Betonankern, D6
Beilagscheiben und Verankerungsbolzen in den massiven Teilen der Blocke zu verankern. Die massiven Teile befinden sich
in der Regel 25 mm (1”) von jedem Blockende entfernt zur Mitte hin. Wir empfehlen beim Bohren des Loches die Verwend-
ung einer elektrischen Bohrmaschine auf geringer Stufe, anstatt einer Schlagbohrmaschine, um zu vermeiden, dass beim
Eintritt in einen Hohlraum die Riickseite des Bohrloches einbricht.

Stellen Sie sicher, dass die verwendete Montageflache das Gewicht des Gerats sowie das zugehorige Material und samtli-
che zugehorigen Komponenten tragen kann.

37



e Montage der Adapterwinkel

HIREERRRRERERRREFREAFLEEEFF

000000000008 ‘EE

000000000008 |

[woocooo
[woocooo

3-1 fiir Flachbildschirme

®

\/5%
X

Hinweis: Verwenden Sie fur diesen Bildschirmtyp geeignete Schrauben, Beilagscheiben und Abstandhalter (falls erforderlich).
* Positionieren Sie die Adapterhalterungen so nah wie maéglich an der Mitte des Bildschirms.
e Schrauben Sie die Adapterwinkel am Bildschirm fest.

A Ziehen Sie alle Schrauben gut fest. Ziehen Sie sie aber nicht zu fest an.

38



Montage

3-2 fur gekrummte oder versenkte Bildschirme

>< Hiv Ew M8 x 20
71

D M6 x 30
M8 x 20 M8 x 30

GHéngen Sie den Bildschirm an die Wandplatte

Wand Wand

39

®

M6 x 30 M6 x 30
M8 x 30 M8 x 30

Abstandhalter

* Heben Sie mit Hilfe einer weiteren
Person oder eines Hebegerates
den Bildschirm mit den daran
befestigten Adapterwinkeln Uber die
montierte Wandplatte und haken
Sie ihn ein.

Driicken Sie die
Sicherheitsklemmen unten an den
Adapterwinkeln nach oben und
ziehen Sie die beiden Schrauben
fest, um die Winkel an der
Wandplatte zu fixieren.



e Schieben Sie den Sicherheitsbalken durch die Halterungswinkel und
bringen Sie zur Sicherung das Kombischloss an

Sicherheits-
balken

= ERRTARdRFdRd b

S Oam-—m o= = cooaocoadooo |

=== == NI LT T
v

J

Kombis-
chloss

Achtung
» Stellen Sie in regelmafiigen Abstanden (mindestens alle drei Monate) sicher, dass die Klammer sicher angebracht ist.

* Falls Sie Fragen haben, besuchen Sie www.tripplite.com/support.

al
TRIPP-LITE ©
— e

1111 W. 35th Street, Chicago, IL 60609 USA * www.tripplite.com/support

40

17-12-098 93-37E9 revA



